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750-S Exterior Panel Package “A”, Reach-In

1D | Part No. Description Oty
1 | 1011872 TOP COVER 750-S 1
2 | GS-23622 | GASKET, ADHESIVE, . 125X.375 FOAM | 1
3 | 8C-22273 | SCREW,M4x0.7X10MM PAN 3
4 | 5015083R | 750 SERIES S/S SIDE PANEL 2
5 | 5C-22271 | SCREW M4x0.7X6MM PAN 8
6 | 55662 PUSH/PULL HANDLE KIT (optional) 1
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750-S Exterior Panel Package “B”, Reach-In
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Part No. Description Qty
1 | SC-22271 | SCREW, M4x0.7X6MM PAN 4
2 | 5015083R | 750 SERIES /S SIDE PANEL 1
4 | 1011872 TOP COVER 750-S 1
5 | 8C-22273 | SCREW,M4x0.7X10MM PAN 6
6 | 55662 PUSH/PULL HANDLE KIT {optional} | 1
T
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750-S Cavity Package “A”, Reach-In

W)
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1D | Part No. Description Qty
1 | 1010394 | BOTTOM PANEL, 750 SERIES 1
2 | 8C-2459 | 8-32 x 1/4" PHIL SCREW 8
3 | 5012840 | 750-S CABLE INSULATION ASSB | 1
4 | TA-24637 | .5" WIDE X 25 MIL VHB TAPE 1
5 | 1011861 750-8, INNER BACK PANEL 1

T
[

750-§ = Parts Manual « MN-48527 = Rev

¢ 12/23



750-S Cavity Package “B”, Pass-Thru

A
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1D | Part No.

Description

1 ] 1010394

BOTTOM PANEL, 750 SERIES

2 | 8¢-22271

SCREW,M4x0.7X6MM PAN

750-5 CABLE INSULATICN ASSB

3 | 5012840

[P

N
o

\

750-5 = Parts Manual « MN-48527 « Rev 1 = 12/23



750-S Core Assembly, Reach-In, Simple

\
A
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ID | Part No. Description Qty
1| 5034349 TRIM,FRONTASSY,SIMPLE 1
2 | SW-38665 | SWITCH,ROCKER,DPST,20A,125Y, 1
3 | 5034318 MOUNTING CONTROL ASSY,SIMPLE | 1
4 | 5034317 CONTROL ASSY,SIMPLE,SINGLES 1
5 | 5014591 CAVITY PACKAGE ‘A ,REACH IN, 1
6 | PG-28439 | PLUG, DOME,.187" HOLE 2
7 | PG-25574 | 3/8" HOLE PLUG 1
8 | BU-3964 BUSHING,STRAIGHT,STRAIN RELIEF | 1
9 | 5034348 PANEL,BACK,REACH IN, ASSEMBLY | 1
10 | WS-22297 | WASHER, FLAT 2
11 | SC-22924 | HHCS, M6 X 20, W/NO MARKING 1
12 | NU-22770 | NUT, THREADED INSERT, M6 1
13 | WS-22302 | WASHER, SPLIT LOCK 2
14 | SN-47162 | SENSOR, 1000 OHM, 40" WIRE, 1
15 | BK-28605 | BLOCK, SENSOR, ELEC. CONTROL 1
16 | 1493 GUARD SENSOR, W/MW 1
17 | SC-22271 | M4 X BMM PH PAN HD M/S .7 2
18 | PE-47891 | OVERLAY, DISPLAY, ELAN "10 1
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750-S Core Assembly, Pass-Thru, Simple

=}

Part No. Description

5034349 TRIM,FRONT,ASSY,SIMPLE
PE-47891 | OVERLAY, DISPLAY, ELAN 10
5034317 CONTROL ASSY,SIMPLE,SINGLES
SW-38665 | SWITCH,ROCKER,DPST,20A,125V,
5014592 CAVITY PACKAGE 'B’,PASS-THRU,
PG-28439 | PLUG, DOME,. 187" HOLE

PG-25574 | 3/8" HOLE PLUG

1011697 BREAKER SWITCH CUTOUT COVER
SC-22271 | M4 X 6MM PH PAN HD M/S .7

0 | 5034352 TRIM,PASS-THROUGH ,ASSB,BACK
11 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL
12 | SN-47162 | SENSOR, 1000 OHM, 40" WIRE,

13 | 1493 GUARD SENSOR,W/MW

14 | NU-22770 | NUT, THREADED INSERT, M6

15 | WS-22287 | WASHER, FLAT

16 | $C-22924 | HHCS, ME X 20, WINO MARKING

17 | WS-22302 | WASHER, SPLIT LOCK

18 | BU-3964 BUSHING,STRAIGHT,STRAIN RELIEF
15 | 5015084 750 SERIES 88 P/T SIDE PANEL SUBASSY

Q
g
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750-S Core Assembly, Reach-In, Deluxe

ID | Part No. Description Oty
1 | 5012944 750-8 ELEC FRONT TRIM 8TUD 1
2 | PE-27267 | 750-S ELECTRONIC OVERLAY 1
3 | BU-3378 | 1 1/8" SNAP BUSHING 1
4 | 5034305 WARMER SERIES CHASSIS DELUXE | 1
5 | SW-38665 | SWITCH ROCKER DPST,20A,125V, 1
6 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
7 | BU-3564 BUSHING,8TRAIGHT,STRAIN RELIEF | 1
8 | NU-22770 | NUT, THREADED INSERT, M& 1
9 | Ws-22302 | WASHER, SPLIT LOCK 2
10 | WS-22297 | WASHER, FLAT 2
11 | 8C-22624 | HHCS, MB X 20, W/INO MARKING 1
12 | 5034348 PANEL,BACK,REACH IN ASSEMBLY 1
13 | RI-38125 | RIVET,SEALED,.125" 2
14 | SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
15 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL 1
16 | SC-22271 | M4 X 6MM PH PAN HD M/S .7 2
17 ] 1493 GUARD SENSCR,W/MW 1
18 | 5014581 CAVITY PACKAGE ‘A REACH IN, 1
19 | 8W-33588 | SWITCH, REED, SPST 1
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750-S Core Assembly, Reach-In with Timer, Deluxe

ID | Part No. Description Qty
1 SW-33559 | SWITCH, REED, SPST 4
2 | BU-3419 | 3/8" BLACK HOLE BUSHING 1
3 | 5012944 | 750-S ELEC FRONT TRIM STUD 1
4 | PE-28425 | 750-S ELECTRONIC W/ TIMER OVER | 1
5 | BU-3378 | 1 1/8" SNAP BUSHING 1
6 | 5034305 WARMER SERIES CHASSIS DELUXE | 1
7 | SW-38665 | SWITCH,ROCKER,DPST,20A,125V, 1
8 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
9 | BU-3984 BUSHING,STRAIGHT,STRAIN RELIEF | 1
10 | 5034348 PANEL,BACK REACH IN ASSEMBLY 1
11 | WS-22302 | WASHER, SPLIT LOCK 4
12 | WS-22297 | WASHER, FLAT 4
13 | 8C-22924 | HHCS, M6 X 20, W/INO MARKING 2
14 | NU-22770 | NUT, THREADED INSERT, M6 2
15 | RI-38125 | RIVET,SEALED,.125" 2
16 | SC-22271 | M4 X 6MM PH PAN HD M/S .7 2
17 | SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
18 | BK-29605 | BLOCK, SENSOR, ELEC. CONTRGOL 1
19 | 1493 GUARD SENSCR, W/MW 1
20 | 5014591 CAVITY PACKAGE ‘A ,REACH IN, 4
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750-S Core Assembly, Pass-Thru with Timer, Deluxe

ALTégHAAM.
12
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Part No.

Description

5034352

TRIM,PASS-THROUGH,ASSB,BACK

TT-33476

THERMOSTAT, 3C0F HI-LIMIT

SW-38665

SWITCH,ROCKER,DPST,20A,125V,

5034305

WARMER SERIES,DELUXE

5015084

750 SERIES 88 P/T SIDE PANEL SUBASSY

WE-22302

WASHER, SPLIT LOCK

WS-22297

WASHER, FLAT

=<y Bl R=>3 K2l B v NNl B

SC-22924

HHCS, M6 X 20, WINO MARKING

NU-22770

NUT, THREAGED INSERT, M6

SN-38110

SENSOR, 100 OHM, 110" WIRE,

1493

GUARD SENSOR,W/MW

SC-22271

SCREW M4x0.7XEMM PAN

BK-29605

BLOCK, SENSOR, ELEC. CONTROL

BU-3864

BUSHING,STRAIGHT,STRAIN RELIEF

PE-28425

750-3 ELECTRONIC W/ TIMER OVER

5012944

750-8 ELEC FRONT TRIM STUD

5014592

CAVITY PACKAGE 'B’,PASS-THRU,

slal=]l=l=1lal=l-l-1=Irlml=]=1-1-]-
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Heating Wire Service Kits

Cable Heating Kit > #4874 #4881 #4878
(One kit required per compartment) (500, 750, 1000) (1200 - 4000W) (1200 - all but 4000W)

Part No. Description Qty Qty Qty
CB-3045 Cable Heating Element o 210 feet (6401cm) 90 feet (2591cm)
CB-3044 Cable Heating Element 120 feet (3658cm) —_ e
CR-3226 Ring Connector 4 12 4
IN-3488 Insulation Comer 1 foot (30,5cm) 1 foot (30,5cm) 1 foot (30,5cm)
BU-3105 Shoulder Bushing 4 12 4
BU-3106 Cup Bushing 4 12 4
ST-2439 Stud 4 12 4
NU-2215 Hex Nut 8 24 8
SL-3063 Insulating Sleeve 4 12 4
TA-3540 Electrical Tape 1 roll 1 roll 1 roll

For heating wire replacement instructions, scan the QR code below.

750-S =« Parts Manual
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= Rev1 2 12/23
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750-S Chassis Assembly, Manual 120V

1D | Part No. Description Gty
1 | CC-34970 | ELAN WARMER CONTROL 1
2 | SP-29392 | SPACER, SNAP-IN, 7/16" 6
3 | WS-2467 | WASHER, INT. LOCK 1
4 | SC-38128 | SCREW PAN PH, METRIC, M5 | 1
5 | NU-36234 | NUT, M5, KEPS 3
6 | BK-301¢ | T-BLOCK 1
7 | SC-47136 | SCREW,6-32X1-1/2" PAN 2
750-§ = Parts Manual « MN-48527 = Rev 1 -+ 12/23
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750-S Chassis Assembly, Manual 208/240V

& el ]
> (BE8g] e

% @ @ 1D | Part No. Description

CC-34970 | ELAN WARMER CONTROL

SP-29392 | SPACER, SNAP-IN, 7/16”

WS-2467 | WASHER, INT. LOCK

SC-38128 | SCREW,PAN PH, METRIC, M5

NU-36234 | NUT, M5, KEPS

BK-3019 | T-BLOCK

~N|D || re =

r\)_\w_\amag

5C-47136 | SCREW,6-32X1-1/2" PAN

750-5 = Parts Manual « MN-48527 « Rev 1 = 12/23 ALT@HAAM.



750-S Chassis Assembly, Manual 230V

©)

Part No.

Description

5P-29392

SPACER, SNAP-IN, 7/16”

CC-34870

ELAN WARMER CONTROL

WS-2467

WASHER, INT. LOCK

SC-38128

SCREW,PAN PH, METRIC, M5

NU-36234

NUT, M5, KEPS

BK-3019

T-BLOCK

~N|o || jwlro]=

SC-47136

= w222l

SCREW,6-32X1-1/2" PAN

ALTégHAAM.
16
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750-S Chassis Assembly, Deluxe 230V

ID | Part No. Description Qty
1011531 WARMER SERIES ELEC CHASSIS
BP-3567 BEEPER, SOLID STATE, 1.5-20V
CR-33718 | CONNECTOR 9 PIN

CR-33763 | CONNECTOR 4 PIN

CR-33761 | CONNECTOR, 7 PIN

RL-33558 | RELAY, SPST 30A @ 277 VAC 12VDC
SC-22268 | SCREW M3x0.5X8MM PAN

BA-38586 | BOARD, POWER SUPPLY, 12V
SC-38128 | SCREW,PAN PH, METRIC, M5
NU-36234 | NUT, M5, KEPS

WS-2467 | WASHER, INT. LOCK

SC-2365 | SCREW,6-32X1-1/4 NC PHILLIPS
BK-3019 T-BLOCK

TM-33560 | TERMINAL, STRIP,5CIRCUIT,UL VDE
BU-3006 1/2" HOLE BUSHING

DN ||| =

w
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Control Assembly, Deluxe with Probe

ID | Part No. | Description Qty
1 5012946 | SINGLE WARMER CONTROL 1
= 2 | 5034866 | WIRESET, SINGLE CAVITY WARMER (not shown) | 1
750-§ = Parts Manual « MN-48527 = Rev 1 -+ 12/23
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Control Assembly, Deluxe with Timer

Description

ID | Part No.
1 | CC-34324
2 | 5034865

ELEC WARMER CONTROL W/ TIMER

WIRESET, SINGLE CAVITY WARMER (not shown) | 1

750-5 = Parts Manual « MN-48527 « Rev 1 = 12/23



750-S Bonnet Package “A”, Manual 120V

ID | Part No. Description Oty
1 | RI-27108 | RIVET, SEALED, 0.125"x 045" 16
2 | 8W-34769 | SWITCH ROCKER,125-277V,20A i
3 | PE-29398 | PANEL, OVERLAY, 750-5 ELAN 2010 [1
4 | 5012940 750-§ ELAN FRONT TRIM STUD i
5 | 5012587 1000-S MANUAL 120V,ELE CHASSIS |1
6 | WS-23148 | WASHER, 8-32, FLAT, NYL 4
7 | NU-2361 NUT, 8-32 HEX, &/5 8
8 | 8C-22271 | SCREWS,M4-0.7X6MM PHIL 1
g | 1006871 NON-PRODUCT PROBE SEAL 1
10 | PG-28439 | PLUG, DOME,.187" HOLE 2
11 | 1011697 BREAKER SWITCH CUTQUT COVER | 1
12 | §C-22271 | SCREWS,M4-0.7X6MM PHIL 4
13 | BU-3964 BUSHING ,STRAIGHT,STRAIN RELIEF | 1
14 | PG-25574 | 3/8"HOLE PLUG 2
15 | BK-3019 T-BLOCK 2
16 | SC-47136 | SCREW,B-32X1-1/2" PAN 2
17 | SC-38128 | SCREW,PAN PH, METRIC, M5 i
18 | W8-2467 | WASHER, INT. LOCK, #10, 410 88T i
19 | NU-36234 | NUT, M5, KEPS 3
20 | WS-22300 | WASHER, SPLIT LOCK, M4, 18-8 8ST [ 2
2111493 GUARD SENSOR W/MW 1
22 | SN-38111 | SENSQOR, 1000 OHM, 110" WIRE, i
23 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL |1
24 | SR-28404 | SIDE RACK 750-§ CHROME PLATED | 2

750-§ = Parts Manual « MN-48527 »
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750-S Bonnet Package “B”, Manual 208V-240V

N

\

ID | Part No. Description Qty
1 | SR-28404 | SIDE RACK 750-S CHROME PLATED |2
2 | RI-27108 RIVET, SEALED 16
3 | SW-34768 | SWITCH,ROCKER,125-277V,20A 1
4 | PE-29398 | PANEL, OVERLAY, 750-S ELAN 2010 1
5 | 5012840 750-S ELAN FRONT TRIM STUD 1
6 | 5012588 1000-S MANUAL 208/240V, 1
7 | WS-23148 | WASHER, B-32, FLAT, NYL 4
8 | NU-2361 NUT, 6-32 HEX, S/S 6
9 | PG-28439 | PLUG, DOME,.187" HOLE 2
10 | PG-25574 | 3/8" HOLE PLUG 2
11 | 1011697 BREAKER SWITCH CUTOUT COVER |1
12 | 8C-22271 | SCREWS M4-0.7X6MM PHIL 5
13 | BU-3984 BUSHING,STRAIGHT,STRAIN RELIEF | 1
14 | SN-38111 | SENSOR, 1000 OHM, 110" WIRE, 1
15 | BK-29605 | BLOCK, SENSCR, ELEC. CONTROL 1
16 | 1483 GUARD SENSCR W/MW 1
17 | 1006871 NON-PRCDUCT PROBE SEAL 1
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750-S Bonnet Package “C”, Manual 230V

=]

Part No.

Description

[»]
=3

1010813

PAN SLIDE, 760 INTERNATIONAL

RI-27108

RIVET, SEALED, 0.125" x 0.45"

[=r]

CV-38297

COVER, IPX RATED, SW-34769

SW-34769

SWITCH.ROCKER,125-277V,20A

PE-29398

PANEL, OVERLAY, 750-5 ELAN 2010

5012940

750-S ELAN FRONT TRIM STUD

5012589

1000-8§ MANUAL 230V, ELE CHASSIS

W8-23148

WASHER, 6-32, FLAT, NYL

NU-2361

NUT, 6-32 HEX, 5/5

=lwlo|~N|a|lo| e

PG-28439

PLUG, DOME,. 187" HOLE

PG-25574

3/8" HOLE PLUG

SC-22271

SCREWS M4-0.7X6MM PHIL

1011697

BREAKER SWITCH CUTOUT COVER

BU-3984

BUSHING ,STRAIGHT,STRAIN RELIEF

W§-22302

WASHER, SPLIT LOCK, M6, 18-8 SST

5C-22924

HHCS, M8 X 20, W/NO MARKING

W§-22297

WASHER, FLAT, M8, 18-8 58T

NU-22770

NUT, THREADED INSERT, M8

SN-38111

SENSOR, 1000 OHM, 110" WIRE,

BK-29605

BLOCK, SENSOR, ELEC. CONTROL

1483

GUARD SENSOR,W/MW

BN (S BN BN PCY DS PO RSN BN T BN POH ool ) S N S BEGY NENN P FRCY
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750-S Bonnet Package “D”, Electronic 120V

ID | Part No. Description Qty
1 SR-28404 | SIDE RACK 750-S CHROME PLATED | 2
2 RI-2100 RIVET,BLIND #44 STNLS 18
3 | SW-33559 | SWITCH, REED, SPST 1
4 | BU-3412 3/8" BLACK HOLE BUSHING 1
5 | PE-27267 | 750-S OVERLAY, ELEC 1
6 | 5012944 750-S ELEC FRONT TRIM STUD 1
7 | CC-34322 | ELECTRCNIC WARMER CONTROL 1
8 | 5012604 1000-S ELEC 120V, ELEC CHASSIS 1
9 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
10 | 1003936 HI-LIMIT PROTECTION COVER 1
11 | 8C-22271 | SCREWS,M4-0.7X8MM PHIL 3
12 | SW-34769 | SWITCH,ROCKER,125-277V,20A 1
13 | 1010119 HI-LIMIT BULB HCLDER 1
14 | BU-3984 BUSHING,STRAIGHT,STRAIN RELIEF | 1
15 | PG-25574 | 3/8" HOLE PLUG 1
16 | SN-38110 | SENSCR, 100 CHM, 110" WIRE, 1
17 | SC-22271 | SCREW,M4x0.7X6MM PAN 2
18 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL 1
19 | 1493 GUARD SENSOR,W/MW 1
20 | 1006871 NON-PRCDUCT PROBE SEAL 1
21 | NU-2296 NUT, HEX #8-32 2
- 22 | NU-268526 | NUT, #8-32 UNC KEPS ZP 4
750-5 = Parts Manual « MN-48527 « Rev 1 = 12/23 ALT@HAAM.
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750-S Bonnet Package “F”, Electronic 230V

ID | Part No. Description Qty
1 1010813 PAN SLIDE, 750 (09) 2
2 RI-2100 RIVET,BLIND #44 STNLS 18
3 | SwW-33559 | SWITCH, REED, SPST 1
4 | BU-3419 3/8" BLACK HOLE BUSHING 1
5 PE-27267 | 750-S OVERLAY, ELEC 1
6 | 5012944 750-5 ELEC FRONT TRIM ASSY 1
7 | CC-34322 | ELECTRONIC WARMER CONTROL 1
8 NU-26526 | NUT, #8-32 UNC KEPS ZP 4
9 | 5012606 1000-8 ELEC 230V, ELEC CHASSIS 1
10 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
11 | 1003936 HI-LIMIT PROTECTION COVER 1
12 | SC-22271 | SCREW M4x0.7X8MM PAN 5
13 | CV-38297 | COVER, IPX RATED, SW-34769 1
14 | SW-34769 | SWITCH,ROCKER,125-277V,20A 4
15 | 1010119 HI-LIMIT BULB HOLDER 1
16 | BU-3964 BUSHING,STRAIGHT, STRAIN RELIEF | 1
17 | 8C-22924 | HHCS, M6 X 20, W/NO MARKING 1
18 | WS-22297 | WASHER, FLAT, M6, 18-8 85T 2
19 | WS-22302 | WASHER, SPLIT LOCK, M6, 18-8 SST | 2
20 | NU-22770 | NUT, THREADED INSERT, M6 1
21 | SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
22 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL | 1
23| 1493 GUARD SENSOR,W/MW 1
24 | 1006871 NON-PRODUCT PROBE SEAL 1
25| NU-2286 | NUT, HEX #8-32 2
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750-S Bonnet Package “G”, Electronic with Timer, 120V

750-5

Parts Manual

MN-48527
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ID | Part No. Description Qty
1 RI-2100 RIVETBLIND #44 STNLS 18
2 SW-33559 | SWITCH, REED, SPST 1
3 BU-3419 3/8" BLACK HOLE BUSHING 1
4 PE-28425 | 750-5 ELEC CNTRL OVERLAY W/TIMER | 1
5 5012944 750-5 ELEC FRONT TRIM STUD 1
4] CC-34324 | ELEC WARMER CONTROL W/ TIMER 1
7 NU-26526 | NUT, #3-32 UNC KEPS ZP 4
8 50126804 ELEC CHASSIS 120V 1
g TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
10 | 1003936 HI-LIMIT PROTECTION COVER 1
11 | 8C-22271 | SCREWS,M4-0.7X6MM PHIL 3
12 | SW-34789 | SWITCH ROCKER,125-277V,20A 1
13 | 1010119 HI-LIMIT BULB HOLDER 1
14 | BU-3964 BUSHING,STRAIGHT,STRAIN RELIEF 1
15 | PG-25574 | 3/8" HOLE PLUG 1
16 | 8C-22271 | SCREW M4x0.7X6MM PAN Z
17 | SN-38110 | SENSQOR, 100 OHM, 110" WIRE, 1
18 | 1493 GUARD SENSOR W/MW 1
19 | BK-29805 | BLOCK, SENSOR, ELEC. CONTROL 1
20 | NU-2296 NUT, HEX #8-32 2
21 | 1006871 NON-PRODUCT PROBE SEAL 1
22 | SR-28404 | SIDE RACK 750-5 CHROME PLATED 2
ALT@ HAAM.



750-S Bonnet Package “I”, Electronic with Timer, 230V

ID | Part No. Description Qty
1] 1010813 PAN SLIDE, 750 (09) 2
2 | Rl-2100 RIVET,BLIND #44 STNLS 15
3 | 8W-33559 | SWITCH, REED, SPST 1
4 | BU-3419 3/8" BLACK HOLE BUSHING 1
5 | PE-28425 | 750-8 ELEC CNTRL OVERLAY W/TIMER | 1
6| 5012944 750-8 ELEC FRONT TRIM STUD 1
7 | CC-34324 | ELEC WARMER CONTROL W/ TIMER 1
8 | NU-28528 | NUT, #8-32 UNC KEPS ZP 4
9 | 5012606 1000-§ ELEC 230V, ELEC CHASSIS 1
10 | 1010119 HI-LIMIT BULB HOLDER 1
11 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
12 | 1003936 HI-LIMIT PROTECTION COVER 1
13 | 8C-22271 | SCREW, M4x0.7X6MM PAN 3
14 | SW-34789 | SWITCH,ROCKER,125-277V,20A 1
15 | CV-38297 | COVER, IPX RATED, SW-34769 1
16 | BU-3964 BUSHING,STRAIGHT,.STRAIN RELIEF 1
17 | NU-22770 | NUT, THREADED INSERT, M8 1
18 | Ws-22302 | WASHER, SPLIT LOCK 2
19 | W5-22297 | WASHER, FLAT 2
20 | 8C-22924 | HHCS, M6 X 20, W/NO MARKING 1
21 | SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
22 | 8C-22271 | SCREW M4x0.7X6MM PAN 2
23 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL 1
24 | 1483 GUARD SENSOR W/MW 1
25 | 1006871 NON-PRODUCT PROBE SEAL 1
26 | NU-2296 | NUT, HEX #8-32 2




750-S Bonnet Package “J”, Electronic with Probe, 120V

ID | Part No. Description Qty
1 | 5R-28404 | SIDE RACK 750-5 CHROME PLATED | 2
2 13239 PROBE HOLDER, TH/II 1
3 | SW-33559 | SWITCH, REED, 8PST 1
4 | BU-3419 3/8" BLACK HOLE BUSHING 1
5 | PE-27267 | 750-5 OVERLAY, ELEC 1
g | 5012944 750-5 ELEC FRONT TRIM STUD 1
7 | 5012946 SINGLE WARMER CONTROL 1
8 | NU-26526 | NUT, #8-32 UNC KEPS ZP 4
9 | 5012604 | WARMER SERIES ELEC 120V, 1
10 | 1010119 HI-LIMIT BULB HOLDER 1
11 | RI-2100 RIMETBLIND #44 STNLS 18
12 | TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
13 | 1003936 HI-LIMIT PROTECTION COVER 1
14 | 8C-22271 | SCREW M4xD.7X6MM PAN 8
15 | SW-34769 | SWITCH,ROCKER,125-277V,20A 1
16 | BU-3964 BUSHING STRAIGHT,STRAIN RELIEF | 1
17 | PG-25574 | 3/8" HOLE PLUG 1
15 | 1493 GUARD SENSOR W/MW 1
19 | SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
20 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL 1
21 | NU-2296 | NUT, HEX #8-32 2
22 | 5009712 PROBE COVER WELDMENT 1
23 | PR-34705 | PROBE RECEPTACLE 600MM WIRE 1
24 | PR-36065 | PROBE,QUICK CONNECT,PT100 1




750-S Bonnet Package “L”, Electronic with Probe, 230V

ALTégHAAM.
28

ID | Part No. Description Gty
1 13238 PROGBE HOLDER, TH/I 1
2 | RI-2100 RIVET,BLIND #44,STNLS 18
3 | SW-33559 | SWITCH, REED, SPST 1
4 | BU-3419 3/8" BLACK HOLE BUSHING 1
5 | PE-27267 | 750-S OVERLAY, ELEC 1
6 | 5012944 | 750-S ELEC FRONT TRIM STUD 1
7 | 5012946 | SINGLE WARMER CONTROL 1
8 | NU-26526 | NUT, #8-32 UNC KEPS ZP 4
9 | 5012606 1000-S ELEC 230V, ELEC CHASSIS 1
10 [ TT-33476 | THERMOSTAT, 300F HI-LIMIT 1
11 | 1003936 HI-LIMIT PROTECTION COVER 1
12 | 8C-22271 | SCREW,M4x0.7X6MM PAN 8
13 | SW-34769 | SWITCH,ROCKER,125-277V,20A 1
14 | CV-38297 | COVER, IPX RATED, SW-34769 1
15 | BU-3964 BUSHING,STRAIGHT, STRAIN RELIEF | 1
16 | WS-22297 | WASHER, FLAT 2
17 | 8C-22924 | HHCS, M6 X 20, W/ING MARKING 1
18 | WS-22302 | WASHER, SPLIT LOCK 2
19 [ NU-22770 | NUT, THREADED INSERT, M6 1
20 | 1010119 HI-LIMIT BULB HOLDER 1
21| SN-38110 | SENSOR, 100 OHM, 110" WIRE, 1
22 | BK-29605 | BLOCK, SENSOR, ELEC. CONTROL 1
23] 1493 GUARD SENSOR W/MW 1
24 | NU-2296 NUT, HEX #8-32 2
25 | 5008712 PROBE COVER WELDMENT 1
26 | PR-34705 | PROBE,RECEPTACLE, B00MM WIRE 1
27 1 1010813 PAN SLIDE, 750 {09) 2
28 | PR-36065 | PRGBE,QUICK CONNECT,PT100 1
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Side Racks, Domestic

LBk S Sl f Lo R NIt Ll @i VL O DR e i e ' i e ST e ] ] i e S e 1 ]

1D | Part No. Description Gty
1 [ 5034345 | RACKSIDE PKG,DOMESTIC, 750-S | 1
2 | SR-28404 | SIDE RACK 750-S CHROME PLATED | 2
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Side Racks, International

Part No.

Description

1010813

PAN SLIDE, 750 {09)

5034346

RACK,SIDE,INTERNATIONAL

-
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Shelves, Reach-In




Shelves, Pass-Thru

}

. 750 {09
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750-S Slab Door Package “A”, Reach-In

Part No. Description Qty
HD-27080 {RH) | HANDLE,OFFSET MAG LATCH 1
SC-35259 SCREW,M5x0.8X50MM FLAT 4
5012938 DOOR, ASSY, SLAB, 750-S 1
HG-22338 HINGE, 1-3/8 OFFSET, PAIR, CHROME | 1
SC-22853 SCREW,M5x0.8X30MM FLAT 6
SC-23868 SCREW,M5x0.8X20MM FLAT 3
LK-22567 LOCK, CYLINDER {optional} 1
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750-S Slab Door Package “C”, Pass-Thru

ID | Part No. Description Qty
1| HD-27080 (RH) | HANDLE OFFSET MAG LATCH 2

2 | 5012938 DOOR, ASSY, SLAB, 750-S 2

3 | SC-35259 SCREW,M5x0.8X50MM FLAT 8

4 | 8C-23868 SCREW,M5x0.8X20MM FLAT 12
5 | HG-22338 HINGE, 1-3/8 OFFSET, PAIR, CHROME | 2

6 | SC-22853 SCREW,M5x0.8X30MM FLAT 12
7 | LK-22567 LOCK, CYLINDER {(optional) 1

ALTégHAAM.
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750-S Window Door Package “B”, Reach-In

ID | Part No.

Description

HG-22338

HINGE, 1-3/8 OFFSET, PAIR, CHROME

S5C-22853

SCREW,M5x0.8X30MM FLAT

S5C-23868

SCREW,M5x0.8X20MM FLAT

DOOR, ASSY, WINDOW

SC-35259

SCREW,M5x0.8X50MM FLAT

HD-27080

HANDLE,OFFSET MAG LATCH

1
2
3
4 | 5013129
5
6
7

LK-22567

LOCK, CYLINDER (optional)

_\_\_p.amm_\g
bt
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750-S Window Door Package “D”, Pass-Thru

1D | Part No. Description Gty

1| HG-22338 | HINGE, 1-3/8 OFFSET, PAIR, CHROME | 2

2 | SC-22853 | SCREW,M5x0.8X30MM FLAT 12

3 | 5013129 [ DOOCR, ASSY, WINDOW, 750-S

4 | SC-35259 | SCREW,M5x0.8X50MM FLAT 8

5 | HD-27080 | HANDLE, OFFSET MAG LATCH

& | SC-23868 | SCREW, M5x0.8X20MM FLAT 12

7 | Lk-22567 | LOCK, CYLINDER (optional) 1
ALTﬁHAAM' 750-5 « Parts Manual « MN-48527 « Rev1 ¢ 12/23



750-S Bumper Assembly (optional)

Part No.

Description

Qty

BM-28737

750 SERIES BUMPER

BM-24766

BUMPER, PERIMETER, RUEBER

SC-2661

SCREW,10-32 X1/2,NF PHIL TRUSS M/S,18-8 85 [ 3
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Security Panel Assembly (optional)

§

ID | Part No. | Description City
1 | 1012485 | 750 SECURITY PANEL FRAME | 1
2 | 8C-2425 | 8-32 x 1/2" PHIL SCREW 3

ALT@HAAM- 750-S « Parts Manual = MN-48527 = Rev 1 = 12/23
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Cordset/Ferrule Assembly, NEMA 5-15P

ID | Part No. | Description

5015002 | NEMA 5-15P CORDSET FERRULE ASSEMBLY

750-5 = Parts Manual « MN-48527 « Rev 1 = 12/23 ALT@HAAM.



Cordset/Ferrule Assembly, NEMA 5-20P

Part No. | Description
1 | 5017949 | CORDSET, NEMA 5-20P | 1

ALT@HAAM- 750-S « Parts Manual = MN-48527 = Rev 1 = 12/23
40



Cord, 12/3 with Ferrules, 12’

Part No.

Description

5020115

12/3 CORD WITH FERRULES, 12

-
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Cordset/Ferrule Assembly, SAA AS 3112-16P

ID | Part No. | Description Gty
5020353 | 230V SAAAS 3112-16P CORDSET

-
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Cordset Assembly, AS/NZS 3112

=

Part No.

Description

2
=3

5022145R

SERVIGE KIT, CORDSET,10A-250V

BU-34898

BUSHING, STRAIN RELIEF, 90°, BLK

[SVH B LN

BU-38990

BUSHING, SNUB, 3/16" CABLE

ala]=a]-=

CD-38485

CORDSET,10A-250V
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Cordset Assembly, AS/NZS 3112 2000

Part No. Description Cty
1 | 5022145 | CORDSET,10A-250V,AS/NZS 3112:2000 | 1
2 | BU-38990 | BUSHING, SNUB, 3/16" CABLE 1
ALTﬁHAAM' 750-§ = Parts Manual « MN-48527 = Rev 1 -+ 12/23



Cordset/Ferrule Assembly, NEMA 6-15P

Part No.

Description

CD-3551

CORDSET, 14/3 SJTO, 250V

CR-34829

CONNECTOR, #14 FERRULE
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Cordset/Ferrule Assembly, CEE-7/7

Part No.

Description

5013670R

CEE 7/7 CORDSET FERRULE ASSEMB

-
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Cordset/Ferrule Assembly, BS 1363

Part No.

Description

aty

5014997

BS 1363 CORDSET
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Caster Package, 2-1/2”

1D | Part No. Description ity
1 | CS-38265 | CASTER, RIGID 2.5" 1.5" STEM 2
2 | CS-38264 | CASTER, SWIVEL 2.5",1.5" STEM | 2
B
ALTﬁHAAM' 750-§ = Parts Manual « MN-48527 = Rev 1 -+ 12/23
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Caster Package, 3-1/2"

ID | Part No. Description Qt
@\ 1 | ©S-25675 | CASTER, 3 1/2" SWIVEL W/ BRAKE | 2
2 | CS-25674 | CASTER,3 1/2" RIGID 2
3 | 1012735 | CASTER SHIM 4
2 I
< =
I N >
= I
L O i
] £ l il
L1 O
750-S s Parts Manual « MN-48527 .« Rev 1 = 12/23 ALT@HAAM




Caster Package, 5"

1D | Part No. Description Qty
1 | C8-24875 | CASTER,1.5" STEM,5" SWIV WHL | 2
2 | CS-24874 | CASTER, 5" RIGID, 1.5" STEM 2
3 | 1012735 CASTER SHIM 4
750-§ = Parts Manual « MN-48527 = Rev 1 -+ 12/23
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Caster Package, 5" (all swivel)

1 | CS-24875 | CASTER,1.5" STEM,5" SWIV WHL




Leg Package, 6”

1D | Part No. Description ity
2 | LG-23067 | 6" LEG W/ ADJUSTABLE FLANGED FOOT | 4
1 | LG-37094 | LEG, ADJUST, FOOTING 4
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